
           +44 (0)1538 380000           +44 (0)1538 380038           parts@belle-group.co.uk
BELLE GROUP PARTS CENTRE, UNIT 5, BODE BUSINESS PARK, BALL HAYE GREEN, LEEK, STAFFORDSHIRE, ST13 6BW, GB     www.BelleGroup.com

BELLE GROUP AFS350
REPLACEMENT PARTS / PIECES DE RECHANGE / REPUESTOS / PEÇAS SOBRESSALENTES / RESER-

VEONDERDELEN / RESERVEDELE / ERSATZTEILE / PEZZI DI RICAMBIO / RESERVDELAR

15
4.

2.
09

9 
R

ev
 5

   
  1

0/
04

   
  A

FS
35

0 
   

 P
ag

e 
1 

of
 2

24 2

1

5

3
4

3
46

9

10
11

13 12

14
16

15

17

16

19
18

20
21
22

23
23

22
21

25
55

26
27

29 30

31

32

33

4 435

38
39

4037

3

4

43

44

45

46
51

47

48

4950

4

54
3

38

58
57

60
62

28

61
63

64

63

66
67

68
69

70
71

72

74

73
76

7775

78

54

3

81

82

84 83 85

83

8383
83

87

87

88

88

89

89

90

91

92

92

94

93

95

96

3

3
3

100
101

98 102

102

4

4

106
4

104

17

6
7

16
18

19 20

23 23

22
21 21

22

112
113

114
115

63

75
118

119

76 63

121
117

122
116

111

63

75
119

118

110
109 121

120

108

52 53
65
56

7980 86
64 103

99
105

107
56

65

120

115420
154000009290

36

7

8
18

34

41

59

42

6

3

83

75

97

3

4

122123

124

154000009291

63

118
75

63
125

127

75 63

118119

47
126



B
el

le
 G

ro
up

 re
se

rv
es

 th
e 

rig
ht

 to
 a

lte
r d

et
ai

ls
 a

nd
 s

pe
ci
fi c

at
io

n 
w

ith
ou

t n
ot

ic
e

           +1-540-345-5090                +1-540-345-5091               bellegroupinc@aol.com
BELLE GROUP INC, ELECTRIC ROAD SW, SUITE 360, ROANOKE, VA 24018, USA     www.bellegroupinc@aol.com

BELLE GROUP AFS350
REPLACEMENT PARTS / PIECES DE RECHANGE / REPUESTOS / PEÇAS SOBRESSALENTES / RESER-

VEONDERDELEN / RESERVEDELE / ERSATZTEILE / PEZZI DI RICAMBIO / RESERVDELAR
 ITEM PART 
 NUMBER(1) NUMBER(2) DESCRIPTION(3)

 1  87.2.074  CAP
 2  154.0.055  WATER BOTTLE
 3  4/1005  WASHER (M10)
 4  8/10006  NUT (M10 NYLOC)
 5  154.0.035  CARRIER WATER BOTTLE
 6  02.0.036  SET SCREW (M10 X 25)
 7  154.3.103  DRIVE KIT (HONDA)
 7A  154.3.112  DRIVE KIT (ROBIN)
 8  19.0.601  BUNG
 9  15.0.102  BONDED SEAL (1/4”)
 10  14.0.533  ADAPTOR (1/4” M/M)
 11  14.0.102  ADAPTOR (1/4” F/F)
 12  14.0.201  ADAPTOR (1/4” X 90deg M/F)
 13  14.0.590  BODY (1/4” QRC)
 14  14.0.591  NIPPLE (1/4” QRC F)
 15  14.0.595  HOSETAIL
 16  15.0.064  HOSE CLIP
 17  154.0.058  HOSE
 18  154.0.048  DECAL ROTATION & SPEED
 19  15.0.007  BALL VALVE (1/4” F/F)
 20  14.0.103  Y CONNECTOR (1/4” F/M/F)
 21  15.9.026  ELBOW (1/4” M/F 90DEG)
 22  14.0.619  HOSETAIL
 23  154.0.011  TUBE (1/4” X 180MM)
 24  154.3.105  WATER BOTTLE + CAP
 25  154.0.050  FRONT COVER (ORANGE)
 25A  154.0.053  FRONT COVER (AP GREEN)
 25B  154.0.054  FRONT COVER (YELLOW)
 25C  154.0.052  FRONT COVER (RED)
 25D  154.0.051  FRONT COVER (BLUE)
 25E  154.0.062  FRONT COVER (DARK GREEN)
 26  07.0.403  SCREW (M5 X 16)
 27  05.3.017  WASHER (M5)
 28  4/5002  WASHER (M5)
 29  152.0.075  WRENCH (38MM)
 30  152.0.074  WRENCH (17 & 22MM)
 31  21.0.140  SCREW
 32  21.0.149  EXHAUST DEFLECTOR
 33  20/0041  ENGINE HONDA GX390
 33A  29.1.247  ENGINE ROBIN EH41
 33B  29.1.178  ENGINE HONDA GX270
 34  19.0.373  DECAL 4 IN 1 SAFETY
 35  154.0.069  ENGINE PULLER (GX390)    115421
 35A  154.0.056  ENGINE PULLER (GX390)     115420
 35B  154.0.069  ENGINE PULLER (HONDA GX270)
 36  154.0.076  ENGINE PULLER (HONDA GX270)
 37  11.0.078  DRIVE BELT
 38  10.3.000  PULLEY
 39  06.8.006  KEY
 40  10.9.068  TAPERLOCK BUSH (1210 X 1”)
 41  154.0.043  BELT GUARD (PLASTIC)    115421
 42  154.0.066  SPACER BAR
 43  00.0.851  COACH BOLT (M10 X 65)
 43A  00.0.867  COACH BOLT (M10 X 60)
 44  154.0.096  ENGINE PACKER (ROBIN)
 45  154.0.012  PAD ANTI-VIBRATION
 46  21.0.316  LEVER ACTUATOR CONTROL
 47  19.0.959  CONTROL CABLE    115420  
  154.0.085 CONTROL CABLE   154000009290  
  154.0.105 CONTROL CABLE   154000009291 
 48  13.7.077  SWITCH ON/OFF    115421
 48A  13.7.075  SWITCH STOP    115420
 49  154.3.109  HARNESS (CONTROL/STOP)
 50  152.3.107  TOP HANDLE ASSY (ORANGE)
 50A  152.3.108  TOP HANDLE ASSY (GREEN)
 50B  152.3.109  TOP HANDLE ASSY (YELLOW)
 50C  152.3.110  TOP HANDLE ASSY (RED)
 50D  152.3.111  TOP HANDLE ASSY (BLUE)
 50E  152.3.115  TOP HANDLE ASSY (H-BUSH GREEN)
 50F  152.3.114  TOP HANDLE ASSY (DARK GREEN)
 51  19.0.701  HANDGRIP
 52  19.0.959  CONTROL CABLE
 53  21.0.196  NIPPLE CONTROL CABLE    115420
 54  7/10010 SETSCREW (M10 X 30)
 55  154.0.060  DECAL AFS350

 ITEM PART 
 NUMBER(1) NUMBER(2) DESCRIPTION(3)

 56  07.0.308  SCREW (M8 (M6) X 16)    115420
 57  06.3.003  KEY
 58  10.8.072  BUSH TAPERLOCK (1210 X 30MM)
 59  154.3.113  BLADE GUARD    115421
 60  07.0.085  CAPSCREW (M12 X 100)
 61  4/1204  WASHER (M12)
 62  8/12006 NUT (M12 NYLOC)
 63  8/8008  NUT (M8 NYLOC)
 64  4/6001  WASHER (M6)
 65  4/8006 WASHER (M8)    115420
 66  152.0.084  WATER FLAP BRACKET
 67  00.0.025  BOLT (M8 X 60)
 68  02.0.013  SETSCREW (M6 X 18)
 69  4/0003  WASHER (1/4” X 3/4”)
 70  152.0.086  WATER FLAP
 71  154.0.000  ENGINE BEDPLATE
 72  154.0.097  BACKPLATE
 73  221.0.029  RUBBER U-CHANNEL
 74  135.0.070  BELT GUARD (ORANGE)    115421
 74A  135.0.092  BELT GUARD (BLUE)    115421
 74B  135.0.093  BELT GUARD (YELLOW)    115421
 74C  135.0.094  BELT GUARD (AP GREEN)    115421
 74D  135.0.095  BELT GUARD (RED)    115421
 75  4/8006 WASHER (M8)
 76  4/8003  WASHER (M8 SPRING)
 77  7/8008 SETSCREW (M8 X 16)
 78  21.0.259  INSERT
 79  152.0.072  LEVER    115420
 80  19.0.090  COMPRESSION SPRING (M10)  115420
 81  154.0.080  CHASSIS ASSY
 82  8/16005  NUT (M16 NYLOC)
 83  4/1601  WASHER (M16)
 84  00.0.062  BOLT (M16 X 55)
 85  154.0.063  PIVOT FRONT AXLE
 86  9/6003  BOLT (M6 X 35)    115420
 87  19.0.604  WHEEL (FRONT)
 88  02.0.010  SETSCREW (M6 X 10)
 89  21.0.312  COLLAR
 90  154.0.037  AXLE (REAR WHEELS)
 91  19.0.580  WHEEL
 92  05.0.030  WASHER (M20)
 93  02.0.012  SETSCREW (M6 X 16)
 94  21.0.092  COLLAR (M20)
 95  154.0.046  DECAL CUTTING DEPTH
 96  01.5.019  ARBOR NUT (1” NUT L/H)
 97  71.0.088  BLADE PIN
 98  109.0.026  CLAMP PLATE
 99  02.0.016  SETSCREW (M6 X 25)    115420
 100  02.0.038  SETSCREW (M10 X 35)
 101  02.0.039  SETSCREW (M10 X 40)
 102  12.0.338  BEARING
 103  8/6001  NUT (M6)    115420
 104  154.0.015  ARBOR SHAFT ASSY
 105  152.0.073  PIVOT BLOCK    115420
 106  00.0.043  BOLT (M10 X 100)
 107  8/6007  NUT (M6 NYLOC)
 108  152.0.082  SPACER
 109  152.0.143  PIVOT BAR BRACKET
 110  152.0.083  DUST COVER
 111  21.0.343  ARM - RELEASE HEAD    115421
 112  14.0.582  HOSETAIL
 113  14.0.205  ELBOW (1/2” BSP F/F)
 114  14.0.622  ADAPTOR (1/2” BSP X 1/2” NPT M/M)
 115  15.9.029  ADAPTOR (1/2” NPS X 3/4” NH F/F)
 116  21.0.344  RELEASE HEAD    115421
 117  9/8003  BOLT (M8 X 35)    115421
 118  7/8012  SETSCREW (M8 X 25)
 119  21.0.322 GAS STRUT    115420   
  21.0.346  GAS STRUT  115421
 120  02.0.023  SETSCREW (M8 X 20)
 121  154.0.083  GAS STRUT BRACKET
 122 21.0.313 GROMMET 
 123 21.0.295 GROMMET - RUBBER  
 124 12.1.261 BUSH - GLACIER   
 125 7/8047 SETSCREW (M8 X 40)  
 126 154.0.104 KIT - PISTON/CLEVIS ASSY  
 127 154.0.107 GAS STRUT BRACKET

(1) Item Number / numéro sur le schéma / número de la ilustración / número da ilustração / afbeeldingsnummer / tegningsnummeret  / Teil-Nummer / numero dell’illustrazione
(2) Part Number  / Numéro de référence de la pièce / número de pieza / número da parte / stuknummer / Styknummer / Nummer auf der Abbildung / numero di parte
(3) Description  / Désignation / Descripción / Descrição / Omschrijving / Beskrivelse / Bezeichnung / Descrizione


